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Table 1 Chemical Composition of Used Materials

Sample ID Blaine(em/g) | BET (nv/kg) | Hydraulic factor
Cement 3,470 -
Slag 4,350 - 1.82
Natural Anhydrite - 2.34
CAS 3,500 -

Table 2 Typical Properties of Used Materials (%)

Sample ID Si0, Al,O4 Fe 04 Ca0 MgO S04 Ig. loss Sum
Cement 22.65 5.40 3.43 62.95 2.32 0.47 0.61 97.83

Slag 33.51 16.46 1.02 40.38 4.03 0.46 1.44 97.30
Natural Anhydrite 0.26 0.99 0.02 40.80 0.00 54.68 1.56 97.171
CAS 9.21 36.03 154 42.12 1.03 9.80 0.30 100.02
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Table 3. Mixing Ratio of Slag Cement with Natural
Anhydrite and CAS

Sample Series | Cement Slag | Anhydrite | CAS
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Fig. 8 XRD Patterns of hardened specimen composed
of natural anhydrite and CAS with the ratio of
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Table 4 Setting Time of Slag Cement with Natural
Anhydrite and CAS

Sample ID Initial septing time | final se?tir}g time
(min) (hr:min)
A2C0 27 2:20
A2C1 16 1:22
A2C3 5 1:10
A2
A2CH 5 50
A4C0 233 6:02
A4C1 146 5:20
A4C3 52 1:57
A4
A4CH 31 1:01
A6C0 240 5:55
A6C1 210 5:10
A6C3 90 2:55
A6
A6CH 60 2:05
A8CO 240 6:40
ABC1 130 6100
A8C3 57 4:27
A8
A8ChH 30 2:25
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Fig. 8 XRD Patterns of hardened A8 series slag cement
paste moist cured at W/C=0.45 for 30mins.
(A8 series : sample with natural anhydrite 8%
and CAS 0, 1, 3,5%)
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Fig. 9 DTA curves of A8CO and A8C5 hardened slag
cement paste cured at W/C=0.45 for 30mins and 1hr
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Table 5 Compressive Strength of Slag Cement
Mortar with Natural Anhydrite and CAS

Compressive Strength (kg/cu)
lday | 3days | 7days |28days | 90days
A2C0O 58 109 182 332 375
A2C1 55 112 171 326 368
A2C3 22 75 130 245 301
A2C5 11 54 94 187 267
A4CO 70 140 197 301 369
A4C1 78 151 208 306 373
M Taacs| 70 | 13a | 182 | 317 | 373
A4Ch 64 123 174 297 375
ABCO 85 166 232 318 377
A6C1 90 168 217 299 363
A8 Taeca | 73 | 159 | 223 | 326 | 376
A6CS 69 148 202 324 379
A8CO 82 183 246 339 408
A8C1 86 195 242 346 421
A8C3 86 176 238 321 373
A8C5H 86 172 228 322 373

Sample ID

A2

A8
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"Fig. 11 Pore size distribution of A8 series hardened slag

cement paste cured at W/C=0.45 for 1day
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Fig. 12 Pore size distribution of A8 series hardened slag
cement paste cured at W/C=0.45 for 3day
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